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1002632-00
1002575-00
1002741-00
1002617-00
492301-00 1
1002577-00
1002634-00
1002635-00
1002636-00
492277-00 1
492283-00 1
330065-06 4
492282-00 1
1002581-00
1002582-00
330065-25 4
492281-01 1
492546-00 1
1002637-00
1002638-00
1002639-00
1002586-00
492273-00 1
330019-19 4
1002640-00
1002642-00
1002643-00
1002644-00
1002645-00
1002646-00

PartsList D21583K DIAMONDDRILL 1

Qty PartDescription GeneralDescription OtherInfo
ROTOR 230V QS
STATOR230V QS
CORDSET 230V QS
1 PCB 230V No Qs
SWITCH No
1 MOTORHOUSINGSA No
1 GEARCASECOVER No
1 HOUSINGGEARBOX No
1 SPINDLE No
HOUSINGMOTOR No
GUIDE No
SCREW M4X12T20 No
BRUSHCOVER No
2 BRUSH&LEAD 6.3x16x20 No QS
2 BRUSHHOLDER No
SCREW M3x9-T10 No
GEARCASECOVER No
HOUSINGGEARBOX No
1 BUTTON No
1 LEVER No
1 RING 22x2.5 No
1 CORDPROTECTOR No
HOUSINGHANDLE No
SCREW 4.55*60T20 No
1 CIRCLIP No
1 SPRING No
1 BALL 04 No
1 BEARING,BALL 60/28LLU/I2A No
1 CIRCLIP 28x1.2 No
1 KEY  5x5x40 No
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1002647-00
1002648-00
1002649-00
1002650-00
1002651-00
1002652-00
1002653-00
1002654-00
1002630-00
1002655-00
1002656-00
1002657-00
1002658-00
1002659-00
1002660-00
1002597-00
1002593-00
1002594-00
1002595-00
1002596-00
1002598-00
1002661-00
1002623-10
330065-09 4
330019-15 4
492302-00 1
330065-05 2
1002613-00
1002624-00
1002667-00
1002668-00
1002669-00

1 CIRCLIP 47x1.74
1 SEAL shaft28x47x7

2 RING  Scraper
SPACER Block

SEAL  Shaft28x45x7

BEARING 629

1 SEAL  Shaft22x35x7
1 SCREW M5x12

1 SEAL 1/8"

1 SCREW 1/8"-SW5

1 GEAR No

1 CIRCLIP

1 GEAR SwitchActuating
1 GEAR No

1 CIRCLIP

1 RING 90x2

2 SCREW M4x16

2 WASHERLOCK

2 DISC No

2 RING 3.68x1.78

1 PIN 4x12

2 BEARING,NEEDLE
1 SEAL  Shaft15x21x3
SCREW M4x25 No
SCREW 4.55x32 No
TRIGGER No
SCREW 4x10 No

1 CORDCLAMP

1 HOLDER LED
1 SEAL 3/4"

1 NIPPLE G3/4

2 CONNECTOR  3/4"

No

No
No

No

No
No
No
No

No
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No

No

No

No

No

No

No

No

No

No
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800
806
811
836
837
838
839
840
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846

1002670-00
1002671-00
1002626-00
1002672-00
1002673-00
1002674-00
1002614-00
492549-00 1
492548-00 1
N021120 1
1002675-00
1002676-00
1003198-00
1004303-00
1004304-00
1003777-00
1003776-00
1003362-00
1003363-00
1003464-00
559671-99 1
559672-99 1
559673-99 1
559674-99 1
559677-99 1
559681-99 1
559686-99 1
559687-99 1
559689-99 1
559693-99

1

1 CONNECTOR  Coupler1/2" No
1 NIPPLE Reducing No
2 SEAL 1/4" No
1 VALVE Ball No 74 1002628-00
ADAPTOR Fordustexhauster
RING 35x4
1 SCREW M8x70 No
CLAMP No
ADAPTOR No
HANDLE No
1 HANDLESIDESA No
1 CLUTCHSA No
1 SEALSA Kit No
SPANNER 32mm
SPANNER 41mm
BEARING,BALL 600022
SLEEVEINSULATING
GREASE 4009
OIL 1Litre
TUBESILICONE Omnivisc100290g
S.T.ASSEMBLYJIG ClutchChecking No
S.T.SUPPORTIIG Support No
S.T.SEALFITTINGTOOL Sealtool No
S.T.SEALFITTINGTOOL Sealtool No
SERVICETOOL Seal/bearingremoval No
S.T.HOOK Sealtool No
S.T.CIRCLIPINSERTER SpringClipTool No
S.T.CIRCLIPINSERTER SpringClipTool No
S.T.BEARINGINSERTOR Bearingtoolset No

S.T.BEARINGINSERTOR Bearingtool

CONNECTOR

No
No
No
No
No
No

No

No



